
 

 

 

WATER CONSERVATION PLAN 

CITY OF GREELEY, COLORADO 
November 20, 2008 

 
Prepared by: 

 
Peter Mayer, P.E. 
Aquacraft, Inc. 

Water Engineering and Management 
2709 Pine St. 

Boulder, CO  80302 
www.aquacraft.com 

 
 

Ruth Quade 
Water Conservation Coordinator 

City of Greeley Water and Sewer Department 
1100 10th Street, Suite 300 
Greeley, CO  80631-3876 

www.greeleygov.com/waterconservation  
     

 
 



2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank.



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

3 

Table of Contents 
 

 
EXECUTIVE SUMMARY ........................................................................................................ 5 
[...]
Other Poudre basin rights include storage rights in five high mountain reservoirs: Barnes 
Meadow, Peterson, Comanche, Hourglass, and Twin Lakes. The reservoirs capture water at high 
elevations from some of the Poudre River’s tributaries. High mountain storage is ideal because it 
decreases evaporation, adds options for delivery, and obviates the need for mainstream dams. 
However, Greeley’s high mountain reservoir storage rights are junior and have low yields in 
drought years.   

 
Milton Seaman Reservoir, on the Poudre River’s North Fork, is the City’s largest multi-

year storage vessel within the Poudre basin. Milton Seaman Reservoir is primarily used as a 
drought storage vessel and in most years remains relatively full with about 5,000 acre feet of 
available water supplies.   

 
A majority of Greeley’s Poudre River water rights are treatable at Bellvue.  However, 

some of Greeley’s Poudre River water rights cannot be physically delivered to Bellvue and are 
therefore categorized as “untreatable.”  For example, Greeley’s ownership in the Greeley 
Irrigation Company (GIC” or the “No. 3 Ditch) represents an untreatable supply located in the 
lower portion of the Poudre basin. These supplies are located too far downstream for treatment 
and thus are used for non-potable irrigation of Greeley’s parks and golf courses.  This reduces 
the amount of treated water used by the City.   

 
Greeley also owns, or is in the process of acquiring, additional storage in the Poudre 

Basin to store both untreatable and treatable supplies.  These storage facilities will provide 
additional firm yield and operational flexibility.  For example, the “Poudre Ponds at Greeley” are 
lined gravel pits located near the City that reuse, not physically but via river exchange, waste 
water effluent (effluent).  Greeley reuses, by river exchange, all its effluent that is legally 
available for reuse to meet augmentation, non-potable, and return flow obligations.  Full 
utilization of effluent water is an important element of efficiently utilizing Greeley’s total water 
portfolio.   

Colorado River 
Greeley also obtains water from two interrelated transmountain diversion projects – the 

Colorado-Big Thompson (C-BT) and Windy Gap projects.  Raw water from these projects can 
be delivered to either of Greeley’s two treatment plants. 

 
The C-BT Project provides supplemental water to its service area in northeastern 

Colorado.  The project boasts 800,000 acre feet of active storage and a relatively senior water 
right on the Colorado River. Owned by the U.S. Bureau of Reclamation, it is operated by the 
Northern Colorado Water Conservancy District (NCWCD).  With 22,522 units, Greeley is one of 
the largest municipal holders of C-BT rights.   

 
The Windy Gap Project, was planned and built between 1969 and 1985. Six C-BT 

stakeholders – Greeley, Loveland, Fort Collins, Longmont, Boulder, and Estes Park – cooperated 



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

9 

to form a municipal subdistrict, which oversees the Project and establishes the assessments for 
the existing Windy Gap shareholders.    

 
Windy Gap consists of a diversion dam on the Colorado River, pump station, and a 

pipeline to deliver water to Lake Granby. The C-BT system conveys the water from Lake 
Granby to Windy Gap customers on the Front Range. The Windy Gap subdistrict has a contract 
with the U.S. Bureau of Reclamation to allow the C-BT system to transport the water when there 
is unused capacity.  A key impediment to system yield is climate variability.  In either a wet or 
dry year, Windy Gap does not yield. In a dry year, senior rights limit diversions and there may be 
little water to deliver. In a wet year, the C-BT system is at capacity and has no spare room to 
store or move Windy Gap water to the East Slope.  The Windy Gap Firming Project expects to 
issue a draft Environmental Impact Statement (EIS) in 2008.   

 
Chimney Hollow, a proposed 90,000 acre-foot East Slope reservoir is the preferred 

alternative for the Windy Gap Firming Project.  Greeley has subscribed to 7,000 acre feet in this 
reservoir and will pay its proportionate share of the expected $200 million cost.   

Big Thompson River 
   Beginning in the 1960s, Greeley began to acquire shares in three related agricultural 
water companies:  The Seven Lakes Company, The Lake Loveland Company, and the Greeley-
Loveland Irrigation Company (collectively the Greeley-Loveland Companies). Greeley has 
accepted shares/water rights of the Greeley-Loveland Companies for raw water dedication as the 
City has grown westward over ground historically irrigated by such rights.   Additionally, the 
City purchased numerous Greeley-Loveland Companies Shares in the early 1990s, some of 
which are still leased back to the original owners for agricultural use.  These water rights are 
relatively junior and do not yield well during droughts.  The Greeley-Loveland Companies water 
rights include the rights to use the ditch company’s extensive storage system. 
 

Water supplies from the Big Thompson basin can only be treated at Greeley’s Boyd Lake 
Filter Plant (Boyd).  Unlike GIC water, the Greeley-Loveland Companies water rights are 
treatable.  Even so, in order to minimize treatment and transmission costs, and to conserve, the 
City also uses the water from Greeley-Loveland Companies to meet non-potable irrigation 
demands.  However, for every acre foot of water from this system that Greeley treats at Boyd or 
delivers downstream into the canals for non-potable use, at least 22 percent of the water is lost 
due to shrink.  In dry years, the shrink losses can exceed 30 percent.  In addition to the delivery 
shrink loss, the City incurs another 11 percent annual loss on any water stored over winter in the 
reservoirs.  Therefore, Greeley works diligently to minimize shrink losses, maximize yields, and 
limit costly treatment and transmission.      

Laramie River   
 Greeley currently owns some minor ditch rights in the Laramie River Basin, which 
produce up to 300 acre feet per year and owns 1/3 of the Laramie Poudre Tunnel Company 
which produces for Greeley an additional 1,100 AF of water from this basin. These water rights 
are not changed for municipal use, but once so decreed, will be treated at Bellvue and delivered 
to Greeley.   



Water Conservation Plan 10 Aquacraft, Inc. 
City of Greeley  www.aquacraft.com 

 
Figure 1:  City of Greeley Water System (August 2008)



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

11 

Drought Definitions and Planning 

Greeley uses a 1-in-50 critical drought for water supply planning. The City plans to 
provide water service through this intensity of drought in part by relying on use restrictions to 
drop demand 10 percent below the demand predicted by the population and climate conditions. 

The 1-in-50 critical drought was defined for the Poudre and Big Thompson Rivers by 
first developing 50,000 years of synthetic data using a peer-reviewed multivariate stochastic 
model.  The 50,000 years of generated data were then used to determine the average of the worst 
drought that occurs on the Poudre and Big Thompson Rivers in the 1,000 50-year periods. For 
comparison, the selected 1-in-50 critical drought for the Poudre River is similar to two events 
that have been recorded in the 124 year period of record (1884-2007).  The design drought, 
which lasts six years, is slightly worse than the 1950s drought and not quite as severe as the 
drought that began in 2000.  

Greeley Firm Yield 

“Firm yield” is the water demand, including return flow obligations that Greeley can 
meet throughout the six-year design drought. During the drought, there is no extra yield or water 
in storage for additional demands.  To determine Greeley’s firm yield, the Greeley water system 
model was run with a 1-in-50 critical drought (see Drought Definitions and Planning) data set 
and increasing water demands. The point at which an increasing demand would create a potable 
water deficit is Greeley’s firm yield. To meet water demands in drought, Greeley must 
supplement the annual yield of its water rights with water from storage in the C-BT system, the 
Greeley and Loveland System, and Milton Seaman, and Barnes Meadows Reservoirs.  

  Assuming that all of Greeley’s existing water supplies have been decreed for municipal 
use, and all the City’s proposed small retiming facilities (gravel pits) have been built, and all 
supplies are operational, Greeley’s potable firm yield is 38,700 acre feet.1  This is the potable 
demand that can be met at the tap in the specific hydrologic conditions contained in the 1-in-50 
modeled drought scenario.2  Furthermore, the City anticipates that it can meet an additional 
3,500 acre feet of non-potable demand.   

Water Treatment  
 Greeley owns two water treatment plants, Bellvue and Boyd, with a combined treatment 
capacity of 59 million gallons per day (mgd). Both use conventional filtration and chemical 
treatment and have been upgraded to meet current regulatory requirements. 

Bellvue Filter Plant 
 The Bellvue Filter Plant is located northwest of Fort Collins and has the historical 
capacity to treat 21 mgd.  The plant consists of raw water settling ponds, rapid mix, flocculation, 
sedimentation, filtration and disinfection.  Treated water flows to Greeley by gravity. Bellvue is 

                                                 
1 42,500 acre feet at the plant less system and treatment losses. 
2 The water portfolio described is the “Future Water Account” as described in a Management Brief by N. Koch 
dated June 12, 2007.   



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

12 

the City’s base plant for meeting treated water demands and is operated year-round. Entering the 
plant, raw water has low turbidity and low hardness. 
 
 Over the last ten years, and especially since the 2003 Water Master Plan, Greeley focused 
its planning on new Poudre Basin supplies.   The Bellvue Filter Plant was extensively upgraded 
as a result of the Poudre River focus.  Inlet piping to the raw ponds has been improved and toe 
drains will be installed toward the end of 2008.  The flocculation-sedimentation system has been 
upgraded with tilted-plate settlers.  The filters were rebuilt with new piping, actuators, and 
controls.  A new chemical feed building was constructed.  A new clear well and solids thickening 
and dewatering system were built.  Effluent piping and the laboratory were rebuilt. When a third-
stage flocculation is added toward the end of 2008, the plant is expected to be rated at 32 mgd.  
During extensive testing over the last several years, the treatment system meets or exceeds all 
anticipated federal drinking water regulations.   

Bellvue Plant Transmission 
The two and three parallel transmission lines from the Bellvue Filter Plant operate by 

gravity and have a combined capacity of about 26.6 mgd.  The first transmission line is 
predominantly a 27-inch line, which splits into two 20-inch lines at Interstate-25.  The second 
transmission line varies between 38-inch, 30-inch, and 27-inch.  A number of customers are 
served directly from these transmission lines, though Greeley would like to eventually eliminate 
all such connections. 

 
Greeley is currently building a 60-inch pipeline from Bellvue to Greeley, a distance of 

over 30 miles.  When complete in 2012, the pipe will boost transmission capacity to a total of 70 
mgd by gravity.   

Boyd Lake Filter Plant 
 The Boyd Lake Filter Plant is located east of Loveland along the south shore of Boyd 
Lake reservoir. The plant has a capacity to treat about 38 mgd and is a conventional plant 
consisting of a raw water settling pond, rapid mix flocculation, sedimentation, filtration, and 
disinfection. The Boyd Lake Plant is used as a peaking plant to meet summer irrigation demands 
and is typically operated from April through October. The plant draws water from both Lake 
Loveland and Boyd Lake which are filled with C-BT and Big Thompson River water via 
irrigation ditches. The historical water sources for the Boyd Lake Water Filter Plant were 
irrigation water rights that were typically used from April through October. Raw water quality 
from Boyd Lake is considered average with low turbidity but moderate hardness.  Water must be 
pumped 18 miles to Greeley via two steel lines of 27 and 34-inch diameter.  
 
 Table 1 presents a summary of the Greeley water treatment and delivery system and the 
current capacity. 
 
 
 
 
 



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

13 

Table 1: Greeley Water System Summary 
 Capacity Comments 
Raw Water 42,500 acre feet (in 50-year 

critical drought) 
Includes 3,500 acre feet non-
potable. Assumes all rights are 
decreed. 

Bellvue Filter  Plant 21-mgd peak capacity Anticipated to be 32-mgd by 2010 
Boyd Lake Filter Plant 38-mgd peak capacity Plant was upgraded and expanded 

in 2000 
Bellvue Transmission 26.6-mgd current capacity Lines are 50 – 80 years old; new 

60” line will add 50-mgd delivery 
Boyd Lake Transmission 40-mgd maximum capacity Lines are 35 – 40 years old; water 

must be pumped to Greeley 
 
 

BASELINE WATER USE 
 

Water demand has grown substantially over the past few decades although the rate of 
growth has slowed considerably in the last few years. In 1975, Greeley’s total annual water 
demand was approximately 15,050 acre feet.3  By 1990, total annual water production had 
increased to nearly 22,030 acre feet,4 an average annual increase of 2.6 percent. This rate of 
growth in water demand was above Greeley’s population growth rate during this period, which 
was less than two percent per year.  

 
When Greeley’s residential metering program was implemented in the early 1990s, 

growth in per capita water use flattened considerably as customers began to realize the benefits 
of water conservation. By 2007, total annual water demand for Greeley (excluding treatment and 
delivery for outside users) was only 25,550 acre feet.5  This growth rate in water demand of less 
than one percent annually, even though population growth exceeded 2.4 percent, is a reversal of 
the previous trend.  It appears that between 1990 and 2007, universal metering and other 
conservation programs dropped water demand by more than 20 percent in Greeley. 

 
Of the total water demand Greeley currently serves, approximately 85 percent is used 

within Greeley and the remainder is associated with customers located outside of Greeley.  In-
city treated water use by customer type is shown in Table 2.  Residential uses account for 
approximately 62 percent of total water use within Greeley; the remainder is comprised of 
commercial, industrial, and park or golf course uses. Fifty-five percent of residential water use 
goes to outside landscaping.  Thus residential use shows a strong seasonal variation, with nearly 
75 percent of total City annual use occurring between May and October.   

                                                 
3 Plant production, not including 1,130 acre feet treated for Kodak, 691 acre feet treated for Evans, or 347 acre feet 
treated for Windsor. 
4 Plant production, not including 1,323 acre feet treated for Kodak, or 1,384 acre feet treated for Evans. 
5 Plant production plus non-potable, not including Kodak, Windsor, Evans, or Milliken. 



Water Conservation Plan  Aquacraft, Inc. 
City of Greeley www.aquacraft.com   
 

14 

 
 

Figure 2: In-City Potable Use by Land use Type  
 

Table 2 shows a breakdown of annual use by customer category for customers within the 
city limits.  

 
Table 2: Potable water demand breakdown for inside city uses (2007) 
Customer  Single Family Multi-family Other 

Residential 
ICI* Total 

Total Number of 
Accounts 

20,372 1967 760 1988 25,087 

Annual  Billed 
Consumption 2007 
(kgal) 

3,085,308 990,793 254,972 2,448,686 6,779,759 